
APRIL 2012

CITY OF ASHLAND, OREGON
COMPREHENSIVE SANITARY SEWER MASTER PLAN

Adopted By Council April 17, 2012 



 
 
 
 
 
 
 
 
 
 
 

- THIS PAGE INTENTIONALLY LEFT BLANK - 





 
 
 
 
 
 
 
 
 
 
 

- THIS PAGE INTENTIONALLY LEFT BLANK - 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 

 

 
C I T Y  O F  A S H L A N D  Page i

 

TABLE OF CONTENTS 

1.0  EXECUTIVE SUMMARY 
1.1 Design Conditions ............................................................................................. 1-1  

1.1.1 Demographics 
1.1.2 Wastewater Flows 

1.2 Collection System Evaluation & Recommendations ................................... 1-2 
1.2.1 Lift Station Evaluation 
1.2.2 Pipeline Condition and Capacity Evaluation 
[...]
existing 8-inch pipeline. The new pipeline can be constructed at the same slope as the 
existing line, and would be sufficient to convey build-out flows. 

Ashland Creek Lift Station Upgrade – Priority 2d 

This improvement consists of upgrading the pumping capacity at the lift station. At peak day 
build-out flows the wastewater in the wet well reaches an elevation that surcharges the lines 
coming into the lift station. As the pumps are replaced in the future they should be sized 
accordingly to eliminate the surcharging issues.  The 18-inch pipeline is adequately sized to 
convey the increased flow.  Sizing of the pumps should take into consideration the reduction 
in flows due to implementation of Priority 2a.  Monitoring of actual flows after Priority 2a 
construction and prior to lift station redesign is recommended. 

Miscellaneous Lift Station Upgrades 

Keller Associates recommends that the City complete the lift station upgrades outlined in 
Chapter 3 of this report. 
 
8.1.3 Future Pipelines and Lift Stations 

As the city builds out to the northwest along the I-5 corridor, a new 12-inch trunkline may be 
required to convey the flow. Also a future lift station is proposed to pump the flow back to 
West Nevada Street where it can gravity flow to the wastewater treatment plant.  Discussions 
with Rogue Valley Sewer (RVS) revealed a portion of this area is already serviced by RVS 
collection lines and two lift stations.  Expansion of the City’s system into this area of the UGB 
should consider location and sizing of existing components and must be coordinated with 
RVS. 

Another area south of Main Street has been designated as developable land for Southern 
Oregon University (SOU). To convey the expected future flows into the system, a 12-inch 
pipeline will need to be installed. The last area of expected growth is to the southeast of the 
City along Highway 66. The existing 10-inch pipeline can be extended along the highway as 
the City builds out the UGB. Figure 8.1 shows the proposed future pipelines and lift stations 
needed to service the UGB. 

8.2 OPERATIONAL & MAINTENANCE IMPROVEMENTS 

Many of the operational and maintenance improvements were identified in Chapter 3 of this 
report (refer to Section 3.4 of this report for recommendations pertaining to lift station design 
standards, lift station SCADA upgrades, CCTV monitoring, maintenance management, and 
pipeline replacement/rehabilitation). This section focuses on infiltration and inflow reduction 
efforts and collection system staffing. 

8.2.1  Infiltration and Inflow Reduction Program 

Keller Associates recommends that, within the next 1-2 years, the City complete smoke 
testing of the City’s collection system.  Observed storm water cross connections should be 
identified and removed.   

In addition to inflow reduction, Keller Associates recommends that the City establish an 
active infiltration reduction program.  Implementing an active program may result in flow 
reductions to the treatment plant and will be important to prevent future increases in flow 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 
 

 C I T Y  O F  A S H L A N D Page 8-4 

resulting from infiltration and inflow.  This will build upon current TV monitoring efforts and 
should include activities such as night-time monitoring, post-storm flow monitoring, and 
continuous monitoring within the collection system.   The City should budget approximately 
$60,000 to acquire portable flow meters that can be used in these efforts.   

8.2.2  Collection System Staffing 

Proper maintenance of a wastewater collection system will maintain the capacity, reliability 
and functionality of the system for conveying wastewater to the treatment plant.  Adequate 
staff must be available for activities such as cleaning and inspecting sewers, finding problem 
areas, repairing and replacing failing components, maintaining pump station mechanical and 
electrical equipment, monitoring pump run time and flows, and responding to customer 
complaints.  Due to the variability of collection systems, universal standards for collection 
system O&M are not feasible.  Population served and number of connections, service area 
size, length of sewer, pipe age and condition, number and size of pump stations, criticality of 
the station, and reliance on SCADA are all factors that influence the number of personnel 
required to effectively run the collection system. 
 
Collection system maintenance includes pipelines, manholes and lift stations.  Maintenance 
may be corrective (reacting to a failure), preventive (programmed systematic approach), or 
predictive (scheduling maintenance activities based on observed changes in performance).  
Maintenance of equipment such as pumps needs to be carried out on a regular basis in 
accordance with manufacturer’s recommended schedules (typically based on operating 
hours and/or months in service). The frequency of pump station inspections should be based 
on the criticality of the pump station.  Benchmark data from 13 agencies [1] shows pump 
station inspection frequencies ranging from daily to monthly, with the majority inspecting their 
stations at least once a week. 
 
Benchmark data from those 13 agencies indicates the percentage of their system cleaned 
annually varies widely (from 7 to 82%), with an average of 35%.  These same agencies 
inspect 0 to 24% (average about 6%) of their system by CCTV annually.  The Public Works 
Director’s goals for the City of Ashland are to annually rod and clean 400,000 feet (about 
69% of the system), CCTV 100,000 feet (about 17%), smoke test 5,000 feet, and apply 
chemical root control to 15,000 feet [2].  Also included in the projected annual work are 50 
sewer pipe repairs, 10 new manholes, 10 manhole replacements, and 10 manhole repairs. 
 
Based on typical crews and production rates for various maintenance activities, meeting 
Ashland’s maintenance goals would require an equivalent full time staff of 6 people dedicated 
to the collection system.  The City of Ashland should consider appointing or hiring a collection 
system lead or superintendent to manage this staff and to oversee the collection system 
operations, maintenance, and replacement activities.  With the hiring of a collection system 
supervisor (or lead foreman), the City should also consider shifting operation and 
maintenance responsibilities for the lift stations from the treatment plant staff to collection 
system staff.  For the City of Ashland, the organization structure could look as follows:   

 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 
 

 C I T Y  O F  A S H L A N D Page 8-5 

8.3 ENVIRONMENTAL CONSIDERATIONS 

Most of the improvements consist of replacement of existing pipelines in their current 
location, which should have minimal environmental impacts since the ground has previously 
been disturbed.  The most potentially environmentally sensitive priority project would be 
construction of the Priority 1a project consisting of 18- and 24-inch trunklines paralleling the 
existing 12-inch and 15-inch pipeline sections along Bear Creek.  Based on the City’s 
wetlands inventory [3], the proposed 24-inch section closest to N. Mountain Ave. would be 
near a Locally Significant Wetland (W7).  The pipeline would be routed to avoid encroaching 
on wetlands, and use of BMPs would be required to prevent adverse impacts to the creek 
water quality.  Some temporary impacts would be possible during construction, but no long-
term impacts are anticipated. 

 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 
 

 C I T Y  O F  A S H L A N D Page 8-6 

References 
 

1. California State University - Sacramento, College of Engineering and Computer 
Science, Office of Water Programs:  Collection Systems: Methods for Evaluating and 
Improving Performance, 2nd ed, 2010. 
 

2. Nov. 10, 2010 email from Scott Fleury, City of Ashland to James Bledsoe, Keller 
Associates. 
 

3. SWCA Environmental Consultants, City of Ashland Local Wetlands Inventory and 
Assessment & Riparian Corridor Inventory, rev. February 2007. 

 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 
 

RAFT                                C I T Y O F A S H L A N D Page 9-1 

9.0 WASTEWATER TREATMENT PLANT - EXISTING CONDITIONS & 
CAPACITY EVALUATIONS 

 
This chapter provides background technical information on the City of Ashland’s Wastewater 
Treatment Plant (WWTP) including structures, controls, unit processes, and miscellaneous 
facilities. Plant operations and maintenance recommendations are also included. Growth 
impacts are applied to determine future treatment plant deficiencies, and both existing and 
future deficiencies are summarized. 
 
9.1 PROCESS DESCRIPTION 
 
Influent wastewater flows through the following treatment processes before being discharged 
into Ashland Creek: 

 

 Preliminary treatment (screening and grit removal) 

 Biological treatment  process 

o Oxidation ditches 

o Secondary clarification 

o Return activated sludge (RAS) system 

 Disinfection (UV) 

 Post aeration 

 Alum addition and a tertiary membrane system are operated from May 1st to 
November 30th, to aid in meeting a seasonal phosphorus limit  

 
Solids handling processes include the following treatment and disposal operations: 
 

 Waste activated sludge (WAS) system 

 Lime stabilization/holding tank 

 Biosolids handling and disposal at landfill 
 

The flow schematic of the existing WWTP processes is shown in Figure 9.1 (Appendix A).  
The flow schematic represents the current operation configuration of the plant.   
 
The projected flows as shown in Table 9.1 were used to evaluate hydraulic capacity of the 
treatment system. The hydraulic profile for the existing plant is presented in Figure 9.2 
(Appendix A). 
 

TABLE 9.1:  Design Flows 
 

Year 2010 Year 2015 Year 2030 Year 2060 

Avg Dry Weather, mgd 2.1 2.19 2.47 3.04 
Max Month Dry Weather, mgd 2.7 2.82 3.18 3.90 
Avg Wet Weather, mgd 2.3 2.40 2.71 3.32 
Max Month Wet Weather, mgd 3.6 3.76 4.24 5.20 
Peak Week, mgd 5.0 5.14 5.56 6.40 
Peak Day, mgd 7.1 7.33 8.03 9.44 
Peak Hour, mgd 10.5 10.83 11.81 13.77 

 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 
 

RAFT                                C I T Y O F A S H L A N D Page 9-2 

9.2 NPDES PERMIT COMPLIANCE 
 
Current and anticipated permit limits and TMDL requirements are discussed in Chapter 2.  A 
summary of the plant compliance with existing permit limits from January 2004 to December 
2010 is listed by constituent in the following sections.  The capability of the plant to continue 
meeting the permit limits with increased flows is also analyzed. 
 
9.2.1 CBOD5  
 
The lowest CBOD5 effluent limits apply from September through October:  4 mg/L and 77 ppd 
monthly average, and 5 mg/L weekly average.  Analysis of 2004-2010 data for the 
September/October period is shown in the following table (daily data was not analyzed since 
there are no daily limits during this period). 
 

September 1 to October 31 Statistics (2004 – 2010) 
   Weekly    Monthly 
 mg/L ppd mg/L ppd  
Maximum 1.53 27.0 1.2 24.0 
Average 1.04 17.66 1.03 17.59 
Median 1.00 17.0 1.02 17.28  
95% conf., mg/L 0.78  –  1.3 0.85  –   1.22 
95% conf., ppd 12.09 –  23.24 13.26 –  21.92 

 
To meet the 77 ppd monthly average limit at the 2015, 2030, and 2060 maximum month 
flows of 3.76 mgd, 4.24 mgd, and 5.20 mgd, monthly effluent CBOD would have to average 
2.45 mg/L, 2.17 mg/L, and 1.77 mg/L, respectively.  These required effluent values are within 
the 95% confidence interval for effluent CBOD shown in the following table.  Thus, as long as 
the operating parameters for the oxidation ditches (loading, MLSS, RAS return rate, and 
MCRT) remain in the range observed over the past seven years and the membrane tertiary 
filters are utilized from May 1 to November 30, the existing plant technology should be able to 
meet the existing effluent limits for CBOD through 2060 by adding capacity as necessary. 
 
9.2.2   TSS 
 
The lowest TSS effluent limits apply from May through November, when the limits are 10 
mg/L as a monthly average, 15 mg/L as a weekly average, 180 ppd as a weekly average, 96 
ppd as a monthly average, and 480 ppd as a daily maximum.  Analysis of the 2004-2010 
plant data for the May - November period shows the following: 
 

May 1 to November 30 Statistics (2004 – 2010) 
 Weekly      Monthly 
 mg/L ppd mg/L ppd   
Maximum 8.00 108.0 6.40 63.60 
Average <1.88 31.26 <1.90 31.12 
Median <2.00 33.33 <2.00 33.66  
95% conf., mg/L 0.00  –  <3.87 0.01  –  <3.80 
95% conf., ppd 1.06  –  61.46 5.15  –  57.09 

 
Most of the results for TSS in the May - November period (when the membrane filters are in 
operation) are non-detectable, or less than (<) 2 mg/L.  To meet the 96 ppd monthly average 
limit at 2015, 2030, and 2060 maximum month flows of 3.76 mgd, 4.24 mgd, and 5.20 mgd, 
monthly effluent TSS would have to average 3.06 mg/L, 2.71 mg/L, and 2.21 mg/L, 
respectively.  Thus, as long as the operating parameters for the oxidation ditches (loading, 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 
 

RAFT                                C I T Y O F A S H L A N D Page 9-3 

MLSS, RAS return rate, and MCTR) remain in the range observed over the past seven years 
and the membrane tertiary filters are utilized from May 1 to November 30, the existing plant 
technology should be able to meet the existing effluent limits for TSS through 2060 by adding 
capacity as necessary. 

 
9.2.3   Ammonia 
 
Six violations of the effluent ammonia limits occurred during 2004-2010 as follows: 

 
Monthly Average Effluent Ammonia Concentration 

Date Effluent Limit   
June 2004 0.83 mg/L  0.52 mg/L 
February 2004  0.90 mg/L 0.80 mg/L 
March 2004 0.90 mg/L 0.80 mg/L 
 

Daily Maximum Effluent Ammonia Concentration 
Date Effluent Limit   
June 16, 2004 1.90 mg/L  1.2 mg/L 
June 20, 2004 1.74 mg/L  1.2 mg/L 
June 22, 2004 1.79 mg/L  1.2 mg/L 

 
All of these violations occurred in early 2004, and the City has since modified operations to 
maintain the plant in compliance with the ammonia limits. 
 
Analysis of the 2004-2010 plant data shows the following (weekly data is not provided since 
there is not a weekly limit): 
 

Annual Statistics 2004 through 2010 
 Daily Monthly 
 mg/L mg/L   
Maximum 1.9 0.9  
Average 0.2 0.2  
Median 0.1 0.2   
95% conf., mg/L 0.0 – 0.8 0.0 –   0.6 

 
The lowest ammonia effluent limits occur from May through November, when the limits are 
0.52 mg/L monthly average and 1.2 mg/L daily average.  The ammonia effluent limits from 
December through April are 0.80 mg/L monthly average and 1.8 mg/L daily average.  
Analysis of the 2004-2010 plant data for the May - November and December - April periods 
shows the following: 
 

May 1 to November 30 Statistics (2004 – 2010) 
 Daily Monthly 
 mg/L mg/L   
Maximum 1.90 0.83  
Average 0.21 0.21  
Median 0.13 0.17   
95% conf., mg/L 0.0 – 0.69 0.0 – 0.50 

 
 



April 2012 COMPREHENSIVE SANITARY SEWER MASTER PLAN 
 

RAFT                                C I T Y O F A S H L A N D Page 9-4 

December 1 to April 30 Statistics (2004 – 2010) 
 Daily Monthly 
 mg/L mg/L  
Maximum 1.4 0.94  
Average 0.31 0.29  
Median 0.18 0.20  
95% conf., mg/L 0.0 – 0.91 0.00 – 0.72 

 
The required effluent values are above the 95% confidence interval for effluent ammonia.  
Thus as long as the operating parameters for the oxidation ditches (loading, MLSS, RAS 
return rate, and MCRT) remain in the range observed over the past seven years, the existing 
plant technology should be able to meet the existing effluent limits for ammonia through 2060 
by adding capacity as necessary.   
 
If the ammonia limits discussed in Chapter 2 are adopted in the future and freshwater 
mussels are found in Ashland and/or Bear Creek, then a chronic ammonia limit would be 
added to the permit.  The limit would be variable, decreasing with increasing temperature and 
pH.  Thus the worst case limit would be during the summer.  For the summer months the 